.}@ GERMANY

&A ‘?:$N|TEDK|NGDOM(‘ l

AUSTRALIA
®

.

With your inspiring rating, COSTWAY will be more consistent to offer you EASY
SHOPPING EXPERIENCE, GOOD PRODUCTS and EFFICIENT SERVICE!

Mit Threr inspirierenden Bewertung wird COSTWAY Kkonsistenter sein, um Ihnen
EIN SCHONES EINKAUFSERLEBNIS, GUTE PRODUKTE und EFFIZIENTEN
SERVICE zu bieten!

Avec votre évaluation inspirante, COSTWAY continuera a fournir une
EXPERIENCE D’ACHAT PRATIQUE, des PRODUITS DE QUALITE et un
SERVICE EFFICACE !

Con su calificacion inspiradora, COSTWAY sera mas consistente para ofrecerle
EXPERIENCIA DE COMPRA FACIL, BUENOS PRODUCTOS y SERVICIO
EFICIENTE.

Con la tua valutazione incoraggiante, COSTWAY sara piu coerente per offrirti
ESPERIENZA DI ACQUISTO FACILE, BUONI PRODOTTI e SERVIZIO
EFFICIENTE!

Dzigki twojej opinii COSTWAY bedzie mogl oferowaé jeszcze WYGODNIEJSZE
ZAKUPY, LEPSZE PRODUKTY i SPRAWNIEJSZA OBSLUGE KLIENTA.

US office: Fontana

UK office: Ipswich

DE office: FDS GmbH, Neuer Hoéltighaum 36, 22143 Hamburg, Deutschland

FR office : 26 RUE DU VERTUQUET, 59960 NEUVILLE EN FERRAIN, FRANCE

‘

COSTWAY

SHOP EASY. SAVE MONEY.

USER'S MANUAL/HANDBUCH/MANUEL DE L'UTILISATEUR
/MANUAL DEL USUARIO/MANUALE UTENTE/INSTRUKCJA OBSLUGI

Charcoal Grill / Grillwagen / Barbecue a Charbon de Bois
/Barbacoa de Carbén/Barbecue a Carbonella
IGrill na wegiel drzewny

OP70812

EN| DE [FR| ES | m |PL



34

12%

15

Sl

02

(EN
WARNINGS

» Outdoor use only. DO NOT use the grill indoors or in an enclosed or non-ventilated
area.

 Keep a fire extinguisher near this product at all times.

 For household use only. DO NOT operate this grill for other than its intended use.

» Some parts of this grill have been re-oiled at the factory. Please burn off the oils before
cooking

* Do not wear loose clothing when using the grill or allow hair to come in contact with the
grill.

* Never use the grill on a wooden surface or other flammable surfaces. Use the grill only
on a hard, stable surface that can support the grill weight.

» Keep 3M of clearance between grill and any combustible materials when grill is in use
(including, but not limited to bushes, shrubs, trees, leaves, grass, wooden decks or
fences, buildings, etc. )

» Keep the grill away from gasoline and/ or other flammable liquids, gases, vapors, or
areas where these may be present. Do not store or use the grill in these areas.

* In windy conditions, place it in an outdoor area that is sheltered from the wind.

» Keep out of the reach of children and pets, store out of the reach of children when not
in use.

* When moving or lifting the grill, use it cautiously to avoid back strains or injuries.

* Do not try to move the grill while it is in use.

» Don't place goods over 10 KG on each side shelf. Do not use gasoline, kerosene, or
alcohol to light charcoal. Using any of these products or similar products could cause a
flare up, a flash fire or an explosion. Severe bodily injuries can be a potential result.

« If using a lighter fluid to start a fire, leave the roll top hood open until briquettes area
has shed over and lighter fluid has burned off. Closing the hood too soon could cause
fumes from the lighter fluid to accumulate inside the grill. This could cause a flare up or
an explosion when the hood is opened.

* Do not add a lighter fluid to warm or hot coals. A flash fire may result, which could
cause bodily injuries.

» Do not add instant light charcoal briquettes to the existing fire. A flash fire may result,
which could cause bodily injuries.

» Do not light and operate the grill without the slide-out ash pan in place.

» Do not leave grill or hot coals and ashes unattended.

» Do not remove or empty slide-out ash pan until coals and ashes have completely
cooled.

« Allow the unit to cool completely before conducting any routine cleaning or maintaining.
* “WARNING! This barbecue grill will become very hot, do not move it during
operation"'Do not use indoors!”

* “WARNING! Do not use spirit or petrol for lighting or re-lighting! Use only firelighters
complying to EN1860-3!"

03



Parts List

No. Desc. Pic. Qty No. Desc. Pic. Qty
1 Lid 1 21 |Bottom shelf 1
2 |Thermometer 1 22 |Wheel shaft 1
3 [Washer 4 23 |Wheel 2
4 |Lid handle 1 24 | Air door 4
5 |Warming grid 1 25 |[Leg (Right front) l%: = 1
6 | Cooking grid 2 26 |Leg (Right back) \ 1

]
7 Hook n 4 27 |[Side table E@ 1
8 |Lower hinge [k . 2 28 |Charcoal door handle ﬁ 1
9 |Back panel m 1 29 |Charcoal door handle 4
washer
10 |Side panel RH 1 30 Charcoal door locking I_=. 1
part (o]
11 |Side panel LH 1 31 |Lever handle j 1
8
12 |Bottle opener - 1 32 [Handle grip @ 1
&7

13 |Front panel @ 1 33 |Upper hinge @ 2
14 |Leg (Left Back) == 1 34 |side handle f 1
15 |Leg (Left Front) \ 1 35 |side handle washer 2
16 |Leg end cover @ 2 36
17 |Charcoal tray Q 1 37
18 |Ash tray Ea— 1 38
19 |[Decorating strip —_— 1 39

20 |Ash tray handle [S ] 1 40

Parts List

No. Desc. Pic. Qty | No. Desc. Pic. Qty

A M8 Nut 9 | 6 |Raip (1}\‘1?,’%// 2
e,

B |M6*12 screw (o G| s | H V620 shoulder m &) s

C  [M6*40 screw (_ @ 10 || M6*70 screw O S | 2

D [M6*16 screw (_ @ 2 J | M10 nut 2

F |Pin T =2 K | M4*8 screw (| 4

04

05




Assembly

Note: Please do not tighten the screws and nuts till all assembly steps are
completed.

1. Fix side panels LH*RH (10, 11) with eight M6*12 screws (B) to front panel (13)

and rear panel (9).
Fix two air doors (24) onto the side panels by two M6*12 screws (B) and two M6

nuts (A).

Assembly

14
15

L]

2. Fix leg end cover (16) on two legs (14 & 15).

06

07




Assembly Assembly

3. Fix two legs (14 & 15) with four M6*12 screws (B) to the left side panel. 4. Fix bottom shelf (21) to the legs with four M6*12 screws (B).
Fix the two remaining legs (25 & 26) to the right side panel with four M6*12 screws Fix the wheel axle (22) into the legs (25 & 26).
(B) . Then fix the 2 wheels (23) by two M10 nuts (J).

08 09




Assembly

5. Fix the charcoal door handle (28), the charcoal door handle washer (29) and
charcoal door locking part (30) to the front panel by one M6 nut (A).

10

Assembly

6. Charcoal pan (17) is fixed into the body with six M6*12 screws (B).

11




Assembly Assembly

7. Handle grip (32) is fixed to the front panel (13) with two M6*12 screws (B). 8. The lever handle (31) goes thru the front panel hole. One M6*20 shoulder screw
(H) goes thru charcoal tray connecting bar hole from inside, then fixed with lever
handle thread hole at the top end.

12 13




Assembly Assembly

9. Fix Ash tray handle (20) and two washers (3) to Decorating strip (19) and ash 10. Lower hingers (8) are fixed to the back panel (9) with four M6*40 screws (C).
tray (18) by two M6*16 screws (D).
Then fix the ash tray to the body.




Assembly

11. Bottle opener (12) is fixed on the left front leg with two M6*12 screws (B). Fix
side handle (34) and side handle washer (35) with two M6*70 screws (I).

Assembly

12. Fix side table (27) to right side by four M6*20 shoulder screws (H).
Use four M4*8 screws (K) to fix the hook (7) to the end of the side table which has
threaded holes.

16

17




Assembly Assembly

13. Fix the lid handle (4), handle washer (3) to lid (1) by two M6*40 screws (C). 14. Fix the 2 air doors (24) to the lid by two M6*12 screws (B) and two M6 nuts (A).
Fix the upper hinges (33) to lid by four M6*40 screws (C) and four M6 nuts (A). Fix the thermometer (2) on the top of lid by its own nut.

18 19




Assembly

15. The lid is fixed to the body by locking the upper and lower hinges with 2 pins (F)
and 2 R clips (G).

Assembly

16. Fix the warming grid (5) into the lid and body. See details for fixing into the body.
Put the cooking grids (6) on and ready for cooking.

Tighten all screws before use
Assembly completed

20

21




DE_
WARNHINWEISE

* Nur fur den AuRenbereich. Verwenden Sie den Grill NICHT in Innenrdumen oder in
geschlossenen oder nicht belufteten Bereichen.

* Halten Sie immer einen Feuerldscher in der Nahe dieses Produkts bereit.

* Nur fur den Hausgebrauch. Betreiben Sie diesen Grill NICHT fiir einen anderen als den
vorgesehenen Zweck.

« Einige Teile dieses Grills wurden im Werk nachgedlt. Bitte verbrennen Sie die Ole vor dem
Kochen.

 Tragen Sie keine lockere Kleidung, wenn Sie den Grill benutzen, und lassen Sie keine Haare
mit dem Grill in Kontakt kommen.

» Verwenden Sie den Grill niemals auf einer Holzoberflache oder anderen brennbaren
Oberflachen. Verwenden Sie den Grill nur auf einer harten, stabilen Oberflache, die das
Grillgewicht tragen kann.

» Halten Sie einen Abstand von 3 m zwischen dem Grill und brennbaren Materialien ein, wenn
der Grill verwendet wird (einschlie3lich, aber nicht beschrankt auf Bliische, Straucher, Baume,
Blatter, Gras, Holzdecks oder Zaune, Gebaude usw.).

* Halten Sie den Grill von Benzin und/oder anderen brennbaren Fliissigkeiten, Gasen,
Dampfen oder Bereichen fern, in denen diese vorhanden sein kénnen. Lagern oder benutzen
Sie den Girill nicht in diesen Bereichen.

« Stellen Sie es bei windigem Wetter in einem windgeschutzten Aufzenbereich auf.

* AuBerhalb der Reichweite von Kindern und Haustieren aufbewahren und auerhalb der
Reichweite von Kindern aufbewahren, wenn diese nicht verwendet werden.

» Gehen Sie beim Bewegen oder Anheben des Grills vorsichtig vor, um Rickenbelastungen
oder Verletzungen zu vermeiden.

« Versuchen Sie nicht, den Grill wahrend des Betriebs zu bewegen.

« Stellen Sie keine Waren Uber 10 kg auf jedes Seitenregal. Verwenden Sie kein Benzin,
Kerosin oder Alkohol, um Holzkohle anzuziinden. Die Verwendung eines dieser Produkte oder
ahnlicher Produkte kann ein Aufflammen, ein Blitzfeuer oder eine Explosion verursachen.
Schwere Kérperverletzungen kdnnen eine mdgliche Folge sein.

» Wenn Sie ein Feuerzeugbenzin verwenden, um ein Feuer zu entfachen, lassen Sie die
Rollhaube offen, bis der Brikettbereich abgelaufen ist und Feuerzeugbenzin abgebrannt ist.
Ein zu frihes Schlielen der Haube kann dazu fuhren, dass sich Dampfe aus dem
Feuerzeugbenzin im Grill ansammeln. Dies kann beim Offnen der Haube zu einem
Aufflackern oder einer Explosion flihren.

» Fligen Sie warmen oder heiflen Kohlen kein Feuerzeugbenzin hinzu. Es kann zu einem
Blitzfeuer kommen, das zu Korperverletzungen flihren kann.

» Fligen Sie dem vorhandenen Feuer keine sofortigen Holzkohlebriketts hinzu. Es kann zu
einem Blitzfeuer kommen, das zu Korperverletzungen fiihren kann.

* Den Grill nicht anziinden und bedienen, ohne dass die herausziehbare Aschenwanne
angebracht ist.

« Lassen Sie den Grill oder heifle Kohlen und Asche nicht unbeaufsichtigt.

* Entfernen oder leeren Sie die herausschiebbare Aschenwanne erst, wenn Kohlen und Asche
vollstéandig abgekuhlt sind.

« Lassen Sie das Gerat vollstéandig abkiihlen, bevor Sie routinemaRig reinigen oder warten.

* WARNUNG! Dieser Grill wird sehr heil3, bewegen Sie ihn nicht wahrend des Betriebs. Nicht
in Innenrdumen verwenden!

* WARNUNG! Verwenden Sie kein Spiritus oder Benzin zum Anziinden oder erneuten
Anzunden! Verwenden Sie nur Feueranziinder gemafR EN1860-3!

22

Teileliste
Nr. Beschreibung Bild Menge| Nr. Unteres Regal Bild Menge
1 Deckel @ 1 21 Unteres Regal 1
=
2 Thermometer @ 1 22 Radwelle 1
3 Unterlegscheibe 4 23 Rad 2
4 | Deckelgriff m 1 24 | Lufttir 4
5 Warmegitter m— 1 25 Bein (vorne rechts) e 1
6 Kochgitter 2 26 Bein (hinten rechts) \ !
]
7 Haken 4 27 Seitentisch E@ 1
8 Unteres Scharnier (e —k 2 28 | Kohletiirgriff ﬁ 1
. . Unterlegscheibe fiir
9 Rickwandplatine m 1 29 Kohletiirgriff 1
) . . I
10 Seitenwand RH 1 30 Verriegelungsstiick E= 1
e
" Seitenwand LH 1 31 Hebelgriff g] 1
8
12 Flaschenéffner - 1 32 Griff @ 1
&7
13 Frontplatte @ 1 33 Oberes Scharnier @ 2
14 Bein (hinten links) = 1 34 Seitengriff f 1
e

15 Bein (vorne links) \ 1 35 Seitengriffscheibe 2
16 Beinende Abdeckung @ 2 36

17 Kohleschale Q 1 37

18 | Aschenbecher @ 1 38

19 Zierstreifen —_ 1 39

20 Aschenbechergriff (€ 1 40




Teileliste

Nr. Beschreibung Bild Menge| Nr. Beschreibung Bild Menge
< P

A | M6 Mutter 9 | 6 |R-Kiammer Qae, | 2

B |Met2schraube | (B &5 | 4 | H mesereeee | (T @3 | s

C | M6*40 Schraube (- @ 10 I | M6*70 Schraube O €D 2

D | Me6Schravbe | (€3 | 2 | ¢ |M10Mutter S\ 2

F | stift — 2 K |M4*8 Schraube | (Qmm &5 | 4

Montage

Hinweis: Ziehen Sie die Schrauben und Muttern erst an, wenn alle Montageschritte
abgeschlossen sind.

1. Befestigen Sie die Seitenwande LH*RH (10, 11) mit acht M6*12-Schrauben (B)
an der Frontplatte (13) und der Rickwand (9).

Befestigen Sie zwei Lufttlren (24) mit zwei M6*12-Schrauben (B) und zwei
M6-Muttern (A) an den Seitenwanden.

25




Montage

14
15

L]

2. Befestigen Sie die Beinendabdeckung (16) an zwei Beinen (14 und 15).

26

Montage

/ 14

3. Befestigen Sie zwei Beine (14 und 15) mit M6*12-Schrauben (B) an der linken
Seitenwand.

Befestigen Sie die beiden verbleibenden Beine (25 und 26) mit 4 Stick
M6*12-Schrauben (B) an der rechten Seitenwand.

27




Montage Montage

4. Befestigen Sie die untere Ablage (21) mit vier M6*12-Schrauben (B) an den
Beinen.

Befestigen Sie die Radachse (22) in den Beinen (25 & 26).

Befestigen Sie dann die 2 Rader (23) mit zwei M10-Muttern (J).

5. Befestigen Sie den Turgriff (28) fur Holzkohle, die Unterlegscheibe (29) fiir den
Turgriff fir Holzkohle und das Verriegelungsteil (30) fur Holzkohle mit der M6-Mutter
(A) an der Frontplatte.

28 29




Montage Montage

6. Die Holzkohlepfanne (17) wird mit 6 Stiick M6*12-Schrauben (B) im Gehause 7. Der Griff (32) wird mit M6*12 Schrauben (B) an der Frontplatte (13) befestigt.
befestigt.

30 31




Montage Montage

8. Der Hebelgriff (31) geht durch das Loch der Frontplatte. Die Schulterschraube 9. Befestigen Sie den Aschenbechergriff (20) und die Unterlegscheiben (3) mit
M6*20 (H) geht von innen durch das Verbindungsloch der Holzkohleschale und wird M6*16-Schrauben (D) am Dekorstreifen (19) und am Aschenbecher (18).
dann mit dem Gewindeloch des Hebelgriffs am oberen Ende befestigt. Befestigen Sie dann den Aschenbecher am Kérper.

32 33




Montage Montage

10. Die unteren Scharniere (8) werden mit M6*40-Schrauben (C) an der Riickwand 11. Der Flaschenéffner (12) wird mit M6*12-Schrauben (B) am linken Vorderbein
(9) befestigt. befestigt. Seitengriff (34) und Seitengriffscheibe (35) mit M6*70-Schrauben (1)
befestigen.

34 35




Montage

12. Befestigen Sie den Beistelltisch (27) mit M6*20 Schulterschrauben (H) an der

rechten Seite.
Befestigen Sie die Haken (7) mit M4*8-Schrauben (K) am Ende des Beistelltisches,

der bereits Gewindebohrungen aufweist.

Montage

13. Befestigen Sie den Deckelgriff (4) und die Unterlegscheibe (3) mit vier M6*40

-Schrauben (C) am Deckel (1).
Befestigen Sie den Haken (7) mit vier M4*8-Schrauben (K) am Ende des

Beistelltisches mit Gewindebohrungen.

36

37




Montage Montage

14. Befestigen Sie 2 Lufttlren (24) mit M6*12-Schrauben (B) und M6-Muttern (A) 15. Der Deckel wird am Korper befestigt, indem das obere und untere Scharnier mit
am Deckel. 2 Stiften (F) und 2 R-Klammer (G) verriegelt werden.
Befestigen Sie das Thermometer (2) mit einer eigenen Mutter oben am Deckel.

38 39




Montage

16. Befestigen Sie das Warmegitter (5) in Deckel und Gehause. Siehe Details zur
Befestigung im Korper. Setzen Sie die Kochgitter (6) auf und bereiten Sie sie zum
Kochen vor.

Ziehen Sie alle Schrauben vor
Gebrauch an
Montage abgeschlossen

40

[FR
AVERTISSEMENTS

« Utilisation a I'extérieur uniquement. N'utilisez pas le produit a I'intérieur ou dans un endroit
clos ou non ventilé.

» Gardez un extincteur a proximité de ce produit a tout moment.

» Pour usage domestique uniquement. NE PAS utiliser ce produit pour un usage autre que
celui auquel il est destiné.

« Certaines parties de ce produit ont été ré-huilées a I'usine. Veuillez briler les huiles avant la
cuisson.

* Ne portez pas de vétements amples lorsque vous utilisez le produit et ne laissez pas vos
cheveux entrer en contact avec le gril.

» N'utilisez jamais le produit sur une surface en bois ou sur d’autres surfaces inflammables.
N’utilisez le produit que sur une surface dure et stable qui peut supporter le poids du produit.
» Gardez un espace de 3 métres entre le produit et tout matériau combustible lorsque le
produit est utilisé (y compris, mais sans s’y limiter, les buissons, les arbustes, les arbres, les
feuilles, I'herbe, les terrasses ou les clétures en bois, les batiments, etc.)

* Tenez le produit éloigné de I'essence et/ou d'autres liquides, gaz ou vapeurs inflammables,
ou des zones ou ceux-ci peuvent étre présents. Ne rangez pas et n'utilisez pas le produit
dans ces endroits.

» En cas de vent, placez-le dans un endroit extérieur a I'abri du vent.

» Gardez le produit hors de portée des enfants et des animaux domestiques, et rangez-le hors
de portée des enfants lorsqu’il n’est pas utilisé.

« Lorsque vous déplacez ou soulevez le produit, utilisez-le avec précaution pour éviter les
tensions ou les blessures au dos.

* N'essayez pas de déplacer le produit lorsqu’il est en service.

* Ne placez pas de marchandises de plus de 10 kg sur chaque étagere latérale. N'utilisez pas
d'essence, de kéroséne ou d'alcool pour allumer le charbon de bois. L'utilisation de ces
produits ou de produits similaires pourrait provoquer une flambée, un feu flash ou une
explosion. Des blessures corporelles graves peuvent en résulter.

« Si vous utilisez de I'essence a briquet pour allumer un feu, laissez le capot du dessus du
rouleau ouvert jusqu’a ce que la zone des briquettes se soit détachée et que I'essence a
briquet ait bralé. Si vous fermez le capot trop t6t, les vapeurs de I'essence a briquet pourraient
s'accumuler a l'intérieur du gril. Cela pourrait provoquer une éruption ou une explosion
lorsque le capot est ouvert.

» N'ajoutez pas d’essence a briquet a des charbons chauds ou tiédes. Il pourrait en résulter un
feu instantané, qui pourrait causer des blessures corporelles.

» N'ajoutez pas de charbons de bois a combustion rapide au feu existant. Un feu instantané
pourrait en résulter, ce qui pourrait causer des blessures corporelles.

* N'allumez pas et ne faites pas fonctionner le produit sans que le cendrier coulissant soit en
place.

* Ne laissez pas le produit ou les charbons chauds et les cendres sans surveillance.

 Ne retirez ou ne videz pas le cendrier coulissant avant que les charbons et les cendres
n'aient complétement refroidi.

« Laissez l'appareil refroidir complétement avant d’effectuer un nettoyage ou un entretien de
routine.

* AVERTISSEMENT ! Cette grille de barbecue va devenir trés chaude, ne la déplacez pas
pendant le fonctionnement. Ne I'utilisez pas a l'intérieur !

* AVERTISSEMENT ! N'utilisez pas d'alcool ou d'essence pour I'allumage ! N'utilisez que des
allume-feu conformes a la norme EN1860-3 !

41




Liste des piéces

N° Description Image Qté Nr. | Description Image Qté
1 Couvercle @‘1 1 21 | Etagére inférieure 1
By
2 Thermometre @ 1 22 Arbre de roue 1
3 Rondelle 4 23 | Roue 2
4 Poignée du couvercle m 1 24 | Porte a air 4
5 Grille de réchauffemen M 1 25 | Pied (avant droit) . 1
6 Grille de cuisson 2 26 | Pied (arriere droit) \ 1
]
7 Crochet 0 4 27 | Table latérale E@ 1
8 Charniére inférieure (eh_ 2 28 | Poignée de porte 1
au charbon
9 Panneau arriére 1 29 Rondelle de la poignée 1
de porte au charbon
10 P |atéral RH 1 30 Piece du verrouillage Ll 1
anneau latera de la porte au charbon (o]
11 Panneau latéral LH 1 31 Poignée a levier 1
8
12 | Décapsuleur & 1 32 | Poignée @ 1
&7
13 Panneau avant @l 1 33 | Charniére supérieure @ 2
14 Pied (arriére gauche) = 1 34 | Poignée latérale f 1
e
% Rondelle de poignée >
15 | Pied (avant gauche) \ |35 | e . 2
Couvercle d'extrémité
16 | ge pied 2 36
17 Platee)u de charbon 1 37
de bois

18 Cendrier t@ 1 38

19 Bande décorative —_ 1 39

20 Poignée du cendrier (S e — 1 40

Liste des piéces

N° Description Image Qté N° Description Image Qté
A | Ecrou M6 Q)}) 9 | 6 |clpenR fi.;,\yn 2
B | Vis M6*12 Q- @ 34 H | Vis a épaulement 0:“ @ 5
C | Vis M6*40 (_ @ 10 || Vis M6*70 5
D | Vis M6*16 Q- @ 2 J | Ecrou M10 2
F | Goupille T 2 K | Vis M4*8 (| 4

42

43




Assemblage

Remarque : Veuillez ne pas serrer les vis et les écrous tant que toutes les étapes
de montage ne sont pas terminées.

1. Fixez les panneaux latéraux LH*RH (10, 11) avec huit vis M6*12 (B) au panneau

avant (13) et au panneau arriere (9).
Fixez deux portes d’aération (24) sur les panneaux latéraux a I'aide de deux vis

M6*12 (B) et de deux écrous M6 (A).

Assemblage

14
15

L]

2. Fixez le couvercle d’extrémité de pied (16) sur deux pied (14 et 15).

44

45




Assemblage

3. Fixez deux pieds (14 et 15) avec quatre vis M6*12 (B) sur le panneau latéral
gauche. Fixez les deux autres pieds (25 et 26) au panneau latéral droit a l'aide de
quatre vis M6*12 (B).

Assemblage

4. Fixez I'étageére inférieure (21) aux pieds avec quatre vis M6*12 (B). Fixez I'axe de
roue (22) dans les pieds (25 & 26). Fixez ensuite les 2 roues (23) a I'aide de deux

écrous M10 (J).

46

47




Assemblage

5. Fixez la poignée de la porte a charbon (28), la rondelle de la poignée de la porte
a charbon (29) et la piéce de verrouillage de la porte a charbon (30) sur le panneau
avant a 'aide d’'un écrou M6 (A).

48

Assemblage

6. Le plateau de charbon de bois (17) est fixé dans le corps avec six vis M6*12 (B).

49




Assemblage Assemblage

7. La poignée (32) est fixée au panneau avant (13) a l'aide de deux vis M6*12 (B). 8. La poignée a levier (31) passe par le trou du panneau avant. Une vis a
épaulement M6*20 (H) passe a travers le trou de la barre de connexion du bac a
charbon de l'intérieur, puis fixez avec le trou fileté de la poignée de levier a
I'extrémité supérieure.

50 51




Assemblage Assemblage

9. Fixez la poignée du cendrier (20) et deux rondelles (3) a la bande décorative (19) 10. Les charniéres inférieures (8) sont fixées au panneau arriére (9) a I'aide de
et au cendrier (18) a I'aide de deux vis M6*16 (D). Fixez ensuite le cendrier au quatre vis M6*40 (C).
corps.

52 53




Assemblage

11. Fixez le décapsuleur (12) sur le pied avant gauche a I'aide de deux vis M6*12
(B). Fixez la poignée latérale (34) et la rondelle de la poignée latérale (35) avec

deux vis M6*70 (I).

Assemblage

12. Fixez la table latérale (27) sur le c6té droit a 'aide de quatre vis a épaulement

M6*20 (H).
Utilisez quatre vis M4*8 (K) pour fixer le crochet (7) a 'extrémité de la table latérale

qui comporte des trous filetés.

54

55




Assemblage Assemblage

13. Fixez la poignée du couvercle (4), la rondelle de poignée (3) au couvercle (1) a 14. Fixez les 2 portes d’aération (24) au couvercle a I'aide de deux vis M6*12 (B) et
I'aide de deux vis M6*40 (C). Fixez les charniéres supérieures (33) au couvercle a de deux écrous M6 (A). Fixez le thermométre (2) sur le dessus du couvercle par
I'aide de quatre vis M6*40 (C) et de quatre écrous M6 (A). son propre écrou.

56 57




Assemblage

15. Fixez le couvercle au corps en verrouillant les charniéres supérieures et
inférieures avec 2 goupilles (F) et 2 clips R (G).

58

Assemblage

16. Fixez la grille de réchauffement (5) dans le couvercle et le corps. Veuillez voir
les détails pour la fixation dans le corps. Mettez les grilles de cuisson (6) en place
et préparez pour la cuisson.

Serrez toutes les vis avant l'utilisation.
Assemblage terminé

59




=
ADVERTENCIAS

* Solo para uso en exteriores. NO utilice el producto en interiores o en un area cerrada o sin
ventilacion.

» Mantenga un extintor de incendio cerca de este producto en todo momento.

» Solo para uso doméstico. NO opere este producto para otro uso que no sea el indicado.

« Algunas partes de este producto han sido reengrasadas en la fabrica. Queme los aceites
antes de cocinar.

* No lleve ropa holgada cuando utilice el producto ni permita que el pelo entre en contacto
con el producto.

* Nunca utilice el producto sobre una superficie de madera u otras superficies inflamables.
Utilice el producto solo en una superficie dura y estable que pueda soportar el peso de la
parrilla.

* Mantenga un espacio libre de 3M entre el producto y cualquier material combustible cuando
el producto esté en uso (incluyendo, pero no limitado a arbustos, matas, hojas, césped,
cubiertas o vallas de madera, edificios, etc. )

» Mantenga el producto alejado de la gasolina y/u otros liquidos, gases y vapores inflamables,
o de areas en las que éstos puedan estar presentes. No almacene ni utilice el producto en
estas areas.

» En condiciones de viento, coléquelo en un area al aire libre que esté protegida del viento.

» Mantenga el producto fuera del alcance de los nifios y de los animales domésticos, guardelo
fuera del alcance de los nifios cuando no esté en uso.

» Al mover o levantar el producto, utilicelo con precaucion para evitar tensiones o lesiones en
la espalda.

» No intente mover el producto mientras esté en uso.

* No coloque articulos de mas de 10 KG en cada estante lateral. No utilice gasolina,
queroseno o alcohol para encender el carbén. El uso de cualquiera de estos productos o de
productos similares podria provocar una llamarada, un incendio repentino o una explosion.
Las lesiones corporales graves pueden ser un resultado potencial.

« Si utiliza un liquido para encendedores para encender el fuego, deje la cubierta superior
abierta hasta que el area de las briquetas se haya desprendido y el liquido de encendedores
se haya quemado. Si cierra la cubierta demasiado pronto, los vapores desde el liquido de
encendedores podrian acumularse en el interior de la parrilla, lo que podria provocar una
llamarada o una explosion al abrir la cubierta.

» No agregue un liquido para encendedores a las brasas tibias o calientes. Puede producirse
un incendio repentino, que podria causar lesiones corporales.

» No agregue briquetas de carbdn ligero instantaneas al fuego existente. Puede producirse un
incendio repentino que podria provocar lesiones corporales.

* No encienda ni opere el producto sin el cenicero deslizable en su lugar.

* No deje el producto o los carbones calientes y las cenizas sin vigilancia.

* No retire ni vacie el cenicero deslizante hasta que las brasas y las cenizas se hayan
enfriado por completo.

* Deje que el producto se enfrie completamente antes de realizar cualquier limpieza o
mantenimiento rutinario.

» "JADVERTENCIA! Esta parrilla de barbacoa se calentara mucho, no la mueva durante el
funcionamiento." " jNo la use en interiores! "

« "JADVERTENCIA! No utilice alcohol o gasolina para encender o volver a encender! jUtilice
unicamente encendedores que cumplan con la norma EN1860-3! "

60

Lista de Piezas

NUm. | Descripcion Imagen Cantidad| NGm. | Descripcion Imagen Cantidad
1 |Tapa @ 1 21 | Estante inferior 1
=
2 | Termémetro @ 1 22 | Eje de rueda 1
3 |Arandela .) 4 23 | Rueda 2
4 | Manija de tapa ﬁ Y 1 24 | Puerta de aire 4
ji i Pata (delantera derecha &=
5 |Rejilla de calentamiento M 1 25 ( < 1
6 |Rejilla de coccion 26 | pata (trasera derecha) \ 1
]
7 | Gancho n 4 27 | Mesa lateral E@ 1
8 |Bisagra inferior ek 2 2g | Manija de la puerta 1
— de carbén
. Arandela de la manija
9 |Panel posterior m 1 29 de puerta de carbén 1
10 | Panel lateral RH 1 30 Pieza de bloqueo de Ll 1
anel latera la puerta de carbén (o]
— e
11 | Panel lateral LH ﬁ 1 31 Manija de palanca i 1
= &
o
12 |Abrebotellas & 1 32 | Agarre de manija @ 1
&7
13 | Panel frontal @ 1 33 | Bisagra superior @ 2
14 |Pata (trasera izquierda) \ 1 34 | Manija lateral f 1
o
15 |Pata (delantera izquierda) \ 1 35 | Arandela de la manija 0 2
lateral
16 Cubierta del extremo > 36
de pata
17 | Bandeja de carbon Q 1 37
18 | Cenicero @ 1 38
19 | Tira decorativa —_ 1 39
20 |Manija de cenicero (S e — 1 40




Lista de Piezas

Nam. Descripcion Imagen Cantidad| Num. Descripcion Imagen (Cantidad
<\ AR
A | Tuerca M6 9 | & |clpenR Qae | 2
" Tornillo
* H
B | TomiloMe*12 | (mm G| de hombro M6*20 Q:P @ 5
C | Tornillo M6*40 (- @ 10 || Tornillo M6*70 O G5 | 2
D |Tomilome'te | (mm €3 | 2 | ¢ |Tvercamio S\ 2
F | Permo R 2 K | Tornillo M4*8 4
Qum €5

Montaje

Nota: No apriete los tornillos y las tuercas hasta que se hayan completado todos
los pasos de montaje.

1. Fije los paneles laterales LH*RH (10, 11) con ocho tornillos M6*12 (B) al panel
frontal (13) y al panel trasero (9). Fije las dos puertas de aire (24) en los paneles
laterales con dos tornillos M6*12 (B) y dos tuercas M6 (A).

63




Montaje

14
15

L]

2. Fije las cubiertas del extremo de pata (16) en las dos patas (14 y 15).

Montaje

/ 14

3. Fije las dos patas (14 y 15) con cuatro tornillos M6*12 (B) al panel lateral
izquierdo. Fije las dos patas restantes (25 y 26) al panel lateral derecho con cuatro
tornillos M6*12 (B).

64

65




Montaje Montaje

4. Fije el estante inferior (21) a las patas con cuatro tornillos M6*12 (B). Fije el eje 5. Fije la manija de la puerta de carbdn (28), la arandela de la manija de la puerta
de rueda (22) en las patas (25 y 26). Luego fije las 2 ruedas (23) con dos tuercas de carbon (29) y la pieza de bloqueo de la puerta de carbon (30) al panel frontal
M10 (J). con una tuerca M6 (A).

66 67




Montaje

6. Fije la bandeja de carbon (17) al cuerpo con seis tornillos M6*12 (B).

68

Montaje

32

7. Fije el agarre de manija (32) al panel frontal (13) con dos tornillos M6*12 (B).

69




Montaje

8. Pase la manija de palanca (31) por el orificio del panel frontal. Pase un tornillo de
hombro M6*20 (H) a través del orificio de la barra de conexién de la bandeja de
carbon desde el interior, luego fije con el orificio roscado de la manija de palanca en
el extremo superior.

Montaje

9. Fije la manija del cenicero (20) y dos arandelas (3) a la tira decorativa (19) y al
cenicero (18) con dos tornillos M6*16 (D). Luego fije el cenicero al cuerpo.

70

71




Montaje Montaje

10. Fije las bisagras inferiores (8) al panel posterior (9) con cuatro tornillos M6*40 11. El abrebotellas (12) se fija en la pata delantera izquierda con dos tornillos
(C). M6*12 (B). Fije la manija lateral (34) y la arandela de la manija lateral (35) con dos
tornillos M6*70 (I).

72 73




Montaje Montaje

12. Fije la mesa lateral (27) al lado derecho con cuatro tornillos de hombro M6*20 13. Fije la manija de la tapa (4), la arandela de la manija (3) a la tapa (1) con dos
(H). Utilice cuatro tornillos M4*8 (K) para fijar el gancho (7) al extremo de la mesa tornillos M6*40 (C). Fije las bisagras superiores (33) a la tapa con cuatro tornillos
lateral que tiene orificios roscados. M6*40 (C) y cuatro tuercas M6 (A).

74 75




Montaje

14. Fije 2 puertas de aire (24) a la tapa con dos tornillos M6*12 (B) y dos tuercas

M6 (A). Fije el termdmetro (2) en la parte superior de la tapa con su propia tuerca.

Montaje

15. La tapa se fija al cuerpo bloqueando las bisagras superior e inferior con 2
pernos (F) y 2 clips en R (G).

76

7




Montaje

16. Fije la rejilla de calentamiento (5) en la tapa y el cuerpo. Consulte los detalles

para la fijacion al cuerpo. Coloque la rejilla de coccion (6) y esta listo para cocinar.

Apriete todos los tornillos antes de usar.
Se completa el montaje

78

AVVERTENZA

« Solo per uso esterno. NON utilizzare la griglia in interni o in un'area chiusa o non ventilata.
» Tenere sempre un estintore vicino a questo prodotto.

» Solo per uso domestico. NON utilizzare questo barbecue per un uso diverso da quello
previsto.

« Alcune parti di questa griglia sono state oliate nuovamente in fabbrica. Si prega di bruciare
gli oli prima della cottura

» Non indossare abiti larghi quando si usa il barbecue e non lasciare che i capelli entrino in
contatto con la griglia.

* Non utilizzare mai la griglia su una superficie di legno o altre superfici infiammabili. Utilizzare
la griglia solo su una superficie dura e stabile in grado di sostenere il peso della griglia.

* Mantenere una distanza di 3 m tra la griglia e qualsiasi materiale combustibile quando la
griglia € in uso(inclusi, ma non limitati a, cespugli, arbusti, alberi, foglie, erba, ponti o
recinzioni in legno, edifici, ecc).

* Tenere la griglia lontano da benzina e / o altri liquidi, gas, vapori inflammabili o aree in cui
potrebbero essere presenti. Non conservare o utilizzare la griglia in queste aree.

* In caso di vento, posizionarlo in una zona esterna riparata dal vento.

* Tenere fuori dalla portata dei bambini e degli animali domestici, conservare fuori dalla
portata dei bambini quando non in uso.

» Quando si sposta o si solleva la griglia, utilizzarla con cautela per evitare stiramenti o lesioni
alla schiena.

» Non tentare di spostare la griglia mentre € in uso.

» Non posizionare merci superiori a 10 kg su ogni ripiano laterale. Non utilizzare benzina,
cherosene o alcol per accendere il carbone. L'utilizzo di uno qualsiasi di questi prodotti o
prodotti simili potrebbe causare una fiammata, un incendio o un'esplosione. Gravi lesioni
personali possono essere un potenziale risultato.

« Se si utilizza un liquido per accendini per accendere un fuoco, lasciare aperto il cofano
avvolgibile fino a quando I'area delle bricchette non si € sparsa e il liquido dell'accendino si €
bruciato. Chiudere la cappa troppo presto potrebbe causare I'accumulo di fumi del liquido
dell'accendino all'interno della griglia. Cid potrebbe causare una fiammata o un'esplosione
all'apertura del cofano.

» Non aggiungere un fluido pit leggero ai carboni caldi o ardenti. Potrebbe verificarsi un
incendio che potrebbe causare lesioni personali.

» Non aggiungere bricchetti di carbone leggero istantaneo al fuoco esistente. Potrebbe
verificarsi un incendio che potrebbe causare lesioni personali.

» Non accendere e far funzionare la griglia senza il cassetto cenere estraibile in posizione.

* Non lasciare incustoditi grill o carboni ardenti e ceneri.

» Non rimuovere o svuotare il cassetto cenere estraibile fino a quando i carboni e le ceneri
non si sono completamente raffreddati.

« Lasciare raffreddare completamente I'apparecchio prima di eseguire qualsiasi pulizia o
manutenzione ordinaria.

» Avvertenza! Questo barbecue diventera molto caldo, non spostarlo durante il funzionamento
"Non usare in interni!"

» Avvertenza! Non usare alcool o benzina per accendere o riaccendere! Utilizzare solo
accendifuoco conformi alla EN1860-3! "

79



Lista delle Parti

N. Descrizione Immagine Quantital N. | Descrizione Immagine Quantit3
1 |Coperchio @‘j 1 21 Ripiano inferiore 1
=
2 |Termometro @ 1 22 | Albero della ruota 1
3 |Rondella 4 23 | Ruota 2
4 |Maniglia del coperchio m 1 24 | Porta d'aria a4
5 |Griglia di riscaldamento M 1 25 | Gamba (davanti destra) = 1
6 |Griglia di cottura 2 26 Gambg (parte A 1
posteriore destra) =~
]
7 |Gancio 9 4 27 | Tavolino laterale E@ 1
— Maniglia della porta
I 3
8 |Cardine inferiore (R 2 28 | 4ol carbone 1
. Rondella della maniglia
9 |Pannello posteriore m 1 29 della porta del carbone 1
10 |p Ilo laterale RH 1 30 Parte della serratura Ll 1
anneflo laterale della porta del carbone (o]
11 |Pannello laterale LH 1 31 Maniglia a leva 1
o
12 |Apribottiglie & 1 32 | Maniglia @ 1
&7
13 [Pannello davanti @l 1 33 | Cardine superiore @ 2
rt
14 Gamb.a (pa e = 1 34 | Maniglia laterale 1
posteriore sinistra) R
Gamba \ Rondella della maniglia -
15 (davanti sinistra) ! 35 aterale laterale @ 2
Copertura
16 |dell'estremita delle @ 2 36
gambe
17 |Vassoio di carbone Q 1 37
18 |Portacenere @ 1 38
19 |Striscia decorativa —_ 1 39
20 |Maniglia del portacenere| [S ] 1 40

Lista delle Parti

N. Descrizione Immagine  [Quantita Descrizione Immagine  |Quantita
A | Dado M6 Q)}) 9 ClipR f&;"\x» 2
B | Vite M6*12 Q- @ 34 xl'gn;;(') spalla @:M @ 5
C | Vite M6*40 (- @ 10 Vite M6*70 G | 2
D | Vite M6*16 Q- @ 2 Dado M10 2
F | Perno T 2 Vite M4*8 (| 4

80

81




Assemblaggio

Nota: Si prega di non serrare le viti e i dadi fino al completamento di tutte le fasi di
assemblaggio.

1. Fissare i pannelli laterali LH * RH (10, 11) con otto viti M6 * 12 (B) al pannello
davanti (13) e al pannello posteriore (9). Fissare due porte d'aria (24) sui pannelli
laterali con due viti M6 * 12 (B) e due dadi M6 (A).

Assemblaggio

14
15

L]

2. Fissare la copertura dell'estremita delle gambe (16) su due gambe (14 e 15).

82

83




Assemblaggio

3. Fissare due gambe (14 e 15) con quattro viti M6 * 12 (B) al pannello laterale
sinistro. Fissare le due gambe rimanenti (25 e 26) al pannello laterale destro con
quattro viti M6 * 12 (B).

Assemblaggio

4. Fissare il ripiano inferiore (21) alle gambe con 4 viti M6 * 12 (B). Fissare l'asse
della ruota (22) nelle gambe (25 e 26). E poi fissare le 2 ruote (23) con 2 dadi M10

).

84

85




Assemblaggio

5. Fissare la maniglia della porta del carbone (28), la rondella della maniglia della
porta del carbone (29) e la parte di bloccaggio della porta del carbone (30) al
pannello davanti con un dado M6 (A).

86

Assemblaggio

6. Il vassoio di carbone (17) & fissata al corpo con sei viti M6 * 12 (B).

87




Assemblaggio Assemblaggio

7. Fissare la maniglia (32) al pannello davanti (13) con due viti M6 * 12 (B). 8. La maniglia della leva (31) passa attraverso il foro del pannello davanti. Una vite
a spalla M6 * 20 (H) passa attraverso il foro della barra di collegamento del vassoio
del carbone dall'interno, e poi fissata con il foro filettato della maniglia della leva
all'estremita superiore.

88 89




Assemblaggio Assemblaggio

9. Fissare la maniglia del portacenere (20) e due rondelle (3) alla striscia decorativa 10. Fissare i cardini inferiori (8) al pannello posteriore (9) con quattro viti M6 * 40
(19) e al portacenere (18) con due viti M6 * 16 (D). E poi fissare il portacenere al (C).
corpo.

90 91




Assemblaggio Assemblaggio

11. Fissare l'apribottiglie (12) sulla gamba anteriore sinistra con due viti M6 * 12 (B). 12. Fissare il tavolino laterale (27) al lato destro con quattro viti a spalla M6 * 20
Fissare la maniglia laterale (34) e la rondella della maniglia laterale (35) con due viti (H). Utilizzare quattro viti M4 * 8 (K) per fissare il gancio (7) all'estremita del tavolino
M6 * 70 (I). dotato di fori filettati.

92 93




Assemblaggio Assemblaggio

13. Fissare la maniglia del coperchio (4), la rondella della maniglia (3) al coperchio 14. Fissare le 2 porte d'aria (24) al coperchio con due viti M6 * 12 (B) e due dadi M6
(1) con due viti M6 * 40 (C). Fissare i cardini superiori (33) al coperchio con quattro (A). Fissare il termometro (2) sulla parte superiore del coperchio con il proprio dado.
viti M6 * 40 (C) e quattro dadi M6 (A).

94 95




Assemblaggio

15. Il coperchio si fissa alla scocca bloccando i cardini superiori ed inferiori con 2
perni (F) e 2 clips R (G).

96

Assemblaggio

16. Fissare la griglia di riscaldamento (5) nel coperchio e nel corpo. Vedere i
dettagli per il fissaggio nel corpo. Posizionare le griglie di cottura (6) e pronte per la
cottura.

Stringere tutte le viti prima dell'uso
Assemblaggio completato

97




OSTRZEZENIA

* Tylko do uzytku na zewnatrz. Nie uzywaj produktu w pomieszczeniach lub w zamknietych,
lub niewentylowanych miejscach.

» Zawsze przechowuj gasnice w poblizu tego produktu.

PRODUKT PRZEZNACZONY WYLACZNIE DO UZYTKU DOMOWEGO NIE uzywaj tego
produktu do celéw innych niz te, do ktérych jest przeznaczony.

* Niektdre czesci tego produktu zostaty naoliwione w fabryce. Prosze spali¢ oleje przed
grillowaniem.

* Nie zaktadaj luznej odziezy podczas korzystania z produktu i nie dopuszczaj do kontaktu
wiosow z grillem.

* Nigdy nie uzywaj produktu na powierzchni drewnianej lub innych powierzchni tatwopalnych.
Uzywaj produktu tylko na twardej, stabilnej powierzchni, ktéra wytrzyma ciezar produktu.

» Zachowaj odstep 3 metrow miedzy produktem a jakimkolwiek materiatem palnym, gdy
produkt jest uzywany (w tym miedzy krzewami, drzewami, li$émi, trawa, tarasami lub
drewnianymi ptotami, budynkami itp.)

* Produkt nalezy trzymacé z dala od benzyny i/ lub innych fatwopalnych cieczy, gazéw lub
oparow lub miejsc, w ktdérych moga sie one znajdowac. Nie przechowuj ani nie uzywaj
produktu w nastepujgcych miejscach.

» W wietrznych warunkach umiesc¢ produkt na zewnatrz - zadbaj zeby byt ostoniety przed
wiatrem.

* Przechowuj produkt poza zasiegiem dzieci i zwierzat, zwtaszcza gdy nie jest uzywany.

» Podczas przenoszenia lub podnoszenia produktu bgdz nalezycie ostrozny, aby unikng¢
nadwyrezenia lub urazéw kregostupa.

* Nie prébuj przesuwac produktu, zwlaszcza w trakcie uzytkowania.

* Nie umieszczaj towardw, ktére wazg wiecej niz 10 kg na bocznych potkach. Nie uzywaj
benzyny, nafty ani alkoholu do rozpalania wegla drzewnego. Uzycie tych lub podobnych
substancji moze spowodowac¢ wybuch lub pozar. Moze réwniez spowodowaé powazne
obrazenia ciata.

« Jesli do rozpalania ognia uzywasz ptynu do zapalniczek, pozostaw gorng pokrywe otwartg,
az brykiet nieco przypali sig, a ptyn do zapalniczki wypali sie catkowicie. Jesli zamkniesz
pokrywe zbyt wczesnie, wewnatrz grilla mogg gromadzi¢ sie opary ptynu do zapalniczek.
Moze to spowodowac wybuch lub eksplozje podczas otwierania maski.

» Nie dodawaj ptynu do zapalniczek do wegla gorgcego lub o letniej temperaturze. Moze to
wywotaé pozar, ktory z kolei moze spowodowac obrazenia ciata.

» Nie dodawaj szybko palgcego sie wegla drzewnego na rozpalonym juz ogniu. Moze to
wywotaé pozar, ktory z kolei moze spowodowac obrazenia ciata.

* Nie zapalaj ani nie obstuguj produktu bez zamontowanej przesuwanej popielniczki.

* Nie pozostawiaj produktu, ani rozzarzonych wegli i popiotdow bez nadzoru.

» Nie wyjmuj ani nie oprézniaj wysuwanej popielniczki, dopoki wegle i popiodt nie ostygng
catkowicie.

* Przed rutynowym czyszczeniem lub konserwacjg pozwdl urzgdzeniu catkowicie ostygnac.
OSTRZEZENIE Ten grill bardzo sig nagrzewa, nie przesuwaj go podczas pracy. Nie uzywaj
go w pomieszczeniach!

OSTRZEZENIE Nie uzywaj do zaptonu alkoholu ani benzyny! Uzywaj wytgcznie podpatek
zgodnych z normg EN1860-3!

Nr | OPIS llustracja llos¢ | Nr | OPIS llustracja llos¢
1 | Pokrowiec @ 1 21 | Dolna pétka 1
=
2 Termometr @ 1 22 | Wat kota 1
3 Podkiadka 4 23 | Koto 2
4 | Uchwyt pokrywki m 1 24 | Drzwi wentylacyjne 4
5 | Ruszt do podgrzewania M 1 25 | Stopka (przednia prawa ﬁﬁ::\\\?‘ 1
6 | Kratka do gotowania 2 26 | Stopka (tylna prawa) \ 1
]
7 Hak 4 27 | Stolik boczny E@ 1
8 | Dolny zawias (_eb_ 2 28 | Klamka ﬁ 1
9 | Panel tylny m 1 29 | Podktadka klamki drzwi 1
y ) I
10 | Panel boczny RH 1 30 | Czes$¢ zamka drzwi E= 1
e
11 | Panel boczny LH 1 31 Uchwyt dzwigniowy é] 1
2
12 | Otwieracz do butelek - 1 32 | Uchwyt @ 1
&7
13 | Panel przedni @I 1 33 | Zawias gorny @ 2
14 | Stopka (tylna lewa) = 1 34 | Uchwyt boczny f 1
o

15 | Stopka (przednia lewa) \ 1 35 | Podktadka boczna 2
16 | Oslona podnozka 6 § é 2 36

17 | Taca na wegiel Q 1 37

18 | Popielniczka E@ 1 38

19 | Ozdobny pas —_ 1 39

20 | Uchwyt popielniczki (€ 1 40

98




LISTA CZESCI

Nr OPIS llustracja  [ILOSC| Nr OPIS llustracja ~ |ILOSC
S\ Klips w ksztatcie A

A | Nakretka (M6) 9 | 6 me‘;y e Oz | 2

B | Sruba M6 * 12 Q- @ 34 H | Sruba ramienna 0:“ @ 5

C | SrubaM6*40 | (mEE (5 | 10 | 1 [SubaMerT0 | o o | 2

D |Smbame 16 | (mm €| 2 | ¢ |NaketkaM1o S\ 2

F | Zawleczka Q}";;‘j 2 K | Sruba M4 *8 (mn @ 4

MONTAZ

Uwaga: Prosze nie dokrecac $rub i nakretek przed zakonczeniem wszystkich
etapoéw montazu.

1. Przymocuj panele boczne LH * RH (10, 11) za pomocg o$miu $rub M6 * 12 (B)
do panelu przedniego (13) i panelu tylnego (9).

Zamocuj dwoje drzwi wentylacyjnych (24) do paneli bocznych za pomocg dwdch
Srub M6 * 12 (B) i dwdch nakretek M6 (A).

101




MONTAZ

14
15

L]

2. Przymocuj ostone konca ndg (16) do dwoch nog (14 i 15).

MONTAZ

/ 14

3. Przymocuj dwie stopy (14 i 15) czterema Srubami M6 * 12 (B) do lewego panelu
bocznego. Przymocuj pozostate dwie ndzki (25 i 26) do prawego panelu bocznego
za pomoca czterech srub M6 * 12 (B).

102

103




MONTAZ MONTAZ

4. Przymocuj dolng potke (21) do ndg czterema srubami M6 * 12 (B). Zamocuj 0$ 5. Zamocuj grafitowg klamke drzwi (28), grafitowag podktadke (29) i klamke (30) do
kota (22) w stopach (25 i 26). Nastepnie zabezpiecz 2 kota (23) za pomocg dwdch panelu przedniego za pomocg nakretki M6 (A).
nakretek M10 (J).

104 105




MONTAZ MONTAZ

6. Taca na wegiel drzewny (17) jest zabezpieczona w korpusie szescioma srubami 7. Uchwyt (32) jest przymocowany do panelu przedniego (13) za pomocg dwoéch
M6 * 12 (B). Srub M6 * 12 (B).

106 107




MONTAZ MONTAZ

8. Klamka (31) przechodzi przez otwér w panelu przednim. Sruba pasowana M6 * 9. Przymocuj uchwyt popielniczki (20) i dwie podkfadki (3) do paska ozdobnego (19)
20 (H) przechodzi od wewnatrz przez otwor w listwie przytgczeniowej pojemnika na i do popielniczki (18) za pomocg dwdch srub M6 * 16 (D). Nastepnie przymocuj
wegiel, a nastgpnie zabezpiecza go gwintowanym otworem w uchwycie dzwigni na popielniczke do obudowy.

gornym koncu.

108 109




MONTAZ MONTAZ

10. Dolne zawiasy (8) sg przymocowane do panelu tylnego (9) czterema $Srubami 11. Przymocuj otwieracz do butelek (12) do przedniej lewej nogi za pomocg dwéch
M6 * 40 (C). Srub M6 * 12 (B). Zabezpiecz uchwyt boczny (34) i podktadke uchwytu bocznego
(35) za pomocg dwoch srub M6 * 70 (1).

110 111




MONTAZ

12. Przymocuj stolik boczny (27) po prawej stronie czterema srubami pasowanymi

M6 * 20 (H).
Za pomocg czterech srub M4 * 8 (K) przymocuj hak (7) do konca stolika bocznego,

ktéry ma gwintowane otwory.

MONTAZ

13. Przymocuj uchwyt pokrywy (4), podktadke uchwytu (3) do pokrywy (1) za
pomocg dwodch srub M6 * 40 (C). Przymocuj gérne zawiasy (33) do pokrywy za
pomocg czterech srub M6 * 40 (C) i czterech nakretek M6 (A).

112

113



MONTAZ

14. Przymocuj 2 drzwiczki wentylacyjne (24) do pokrywy za pomocg dwéch srub M6
* 12 (B) i dwdch nakretek M6 (A). Przymocuj termometr (2) do gornej czesci
pokrywy za pomocg wiasnej nakretki.

MONTAZ

15. Przymocuj ostone do korpusu, blokujgc gorne i dolne zawiasy za pomocg 2
sworzni (F) i 2 zaciskéw R (G).

114

115




MONTAZ

16. Zamocuj ruszt do podgrzewania (5) w pokrywie i korpusie. Zobacz szczegoty
dotyczgce mocowania w korpusie. Umie$¢ kratki do gotowania (6) na miejscu i
przygotuj do gotowania.

Przed uzyciem dokre¢ wszystkie Sruby.
Produkt gotowy do uzycia!

116




